
 
 
 

REFINERY WASTEWATER MANAGEMENT USING  
MULTIPLE ANGLE OIL-WATER SEPARATORS 

 
Kirby S. Mohr, P.E. 

Mohr Separations Research, Inc. 
1278 FM 407 Suite 109 

Lewisville, TX 75077 
Phone: 918-299-9290    Cell: 918-269-8710 

 
John N. Veenstra, Ph.D., P.E.,  

Oklahoma State University 
 

Dee Ann Sanders, Ph.D., P.E. 
Oklahoma State University 

 

A paper presented at the International Petroleum Environment Conference in 
Albuquerque, New Mexico, 1998 

 
 

ABSTRACT 
 
In this work, an overview of oil-water separation, as used in the petroleum 
refining industries, is presented along with case studies. Discussions include: 
impact of solids, legal aspects, and differing types of systems currently in use, 
[...]
Oil in a refinery wastewater stream may exist in one or more of three 
forms (American Petroleum Institute): 
 

1) Free Oil: This is defined as oil in the form of separate oil 
globules of sufficient size that can rise as a result of buoyancy 
force to the top of the water. Separators may readily be 
designed to remove this type of oil.  

 
2) Emulsified Oil: This is oil in the form of much smaller droplets 

or globules, with a diameter of 20 microns or less, which form a 
stable suspension in the water. According to the API, a true 
emulsion will not separate by gravity “regardless of how long a 
true oil-water emulsion stands under quiescent conditions.” For 
design purposes, the term emulsified oil may also be applied to 
emulsions where the droplets are so small that they will not rise 
at a rate that allows a practical size separation device. It is 
possible to design enhanced gravity separators to treat waters 
containing this type of oil, but generally it is only practical for 
small flow rates (Mohr). 

 
3) Dissolved Oil: Truly dissolved oil may not be removed by 

gravity separation and other methods must be adopted. Such 
means include biological treatment, adsorption by activated 
carbon or other adsorbents, or absorbents.  

 
REQUIRED SEPARATOR EFFICIENCY 
 
It is generally accepted that a sheen will form on the surface of the water if 
hydrocarbon concentrations are more than 15 mg/L (Horenstein). The 



presence of a sheen is not acceptable under the conditions of the Clean 
Water Act, so it is necessary to remove hydrocarbons to an effluent 
concentration of 15 mg/L or less. The Clean Water Act allows local 
authorities to set more stringent requirements; and regulations in the 
Puget Sound, Washington area require an effluent concentration of 10 
mg/L or less (Washington State Department of Ecology). Some countries 
have even more stringent rules. Canada, for example, requires 5 mg/L or 
less for inland water discharges (Canadian Coast Guard). 
  
In a survey done by the API in 1985 (American Petroleum Institute), fewer 
than half of the separators designed, according to the API design method, 
were generating effluent qualities less than 100 mg/L. Approximately one 
third of the separator effluents contained hydrocarbons in excess of 200 
mg/L, so API separators are generally not acceptable as final treatment 
systems. API separators are designed for removal of 150 micron and 
larger droplets, so it follows that either a substantial percentage of the 
incoming droplets are smaller than 150 microns, or the API separators do 
not perform as well as they are designed. 
 
It is sometimes possible, under favorable conditions, to achieve effluent oil 
contents of 10 mg/L or less with pure gravity separation, but where regulations 
require oil contents consistently below 10-20 mg/L, systems, in addition to 
gravity separation, are normally installed (Blokker). Enhanced gravity systems, 
such as those including coalescing plates or air flotation systems, may be 
used or additional downstream processing may be required.  
 
SEPARATION BY GRAVITY 
 
Separation of oil from refinery wastewater is carried out almost exclusively 
by gravity separation using flotation of the oil droplets in the water, either 
natural or enhanced. Natural gravitational separation is carried out in 
American Petroleum Institute (API) separators and in large tanks. 
Enhanced gravitational separation is accomplished in centrifugal units, air 
flotation and flocculation units, and in the various types of coalescing plate 
separators (American Petroleum Institute). Other possible methods of 
separation, such as distillation, reverse osmosis, or adsorption, may be 
generally too expensive or energy intensive to be used in treating the 
large flow rates encountered in refinery wastewater. 
 
The hydrocarbons in the influent of a refinery separator are present in a 
spectrum of droplet sizes (American Petroleum Institute). The 
hydrocarbon content of the separator effluent is made up of those small 
droplets that are not removed by the separator. The droplet size that must 
be removed to attain a given effluent concentration depends on the 
specific gravity of the hydrocarbons in the inlet, amount of hydrocarbons 
present, and the average droplet size present in the inlet stream (Bush). 



 
To calculate the required size of a gravity separator, it is first necessary to 
calculate the rise velocity of the oil droplets. The size of the separator is 
then calculated by considering the path of a droplet entering at the bottom 
of one end of the separator and exiting from the other end of the 
separator. Sufficient volume must be provided in the separator so that the 
oil droplets entering the separator at the bottom have time to rise to the 
surface (and be captured there) before the water carrying the droplets 
exits the opposite end of the separator. 
 
The droplet rise velocity is given by Stokes’s law (Perry): 
 

 
Where:   
 

Vp = droplet settling velocity, cm/sec 
  G = gravitational constant, 980 cm/sec2 
  µ = absolute viscosity of continuous fluid (water), poise 
            dp = density of particle (droplet), gm/cm3 
  dc = density of continuous fluid, gm/cm3 
  D = diameter of particle, cm 
 
From the above equation it may be seen that the most important variables are 
the viscosity of the continuous liquid, density difference between the 
continuous liquid and the droplet, and the droplet size. After these are known, 
the rise velocity, and therefore, the size of separator required, may be 
calculated. Stokes’s equation was originally developed to describe the motion 
of solid particles falling in a liquid, so a droplet rise velocity is a negative 
number.   
 
Conditions for validity of the Stokes’s Law calculation are: 
 
1) Particles are spherical 
2) Flow is laminar, both horizontally and vertically 
3) Particles are the same size 
 
For separation of oil droplets from water, these conditions can be met 
because: 
 

                                   

 



1) Oil droplets are spherical because surface tension (more 
properly interfacial tension between the water phase and the oil) 
minimizes the surface area, making the droplets spherical. 
 

2) In an enhanced gravity separator, flow is laminar because the 
separator is designed to retain the Reynolds Numbers under the 
laminar limit. It should be noted that this is very difficult or 
impossible to attain in an API separator due to the large size of 
such separators. 

 
3) The oil droplets will not be the same size, unless specifically 

made in a single size in a laboratory, so it is necessary to do 
numerous rise rate calculations for the various sizes expected to 
be present in the influent.  

 
The viscosity of the water is readily obtained from literature data. The design 
of such separators often requires design over a wide variety of temperatures 
(and therefore viscosities) to account for summer and winter conditions. Flow 
rates and hydrocarbon content of the water must be determined or estimated 
for the particular system.  
 
TYPES OF SEPARATORS TYPICALLY USED IN REFINERY 
WASTEWATER MANAGEMENT 
 
Many types of separation methods have been used to remove oil from refinery 
wastewater with varying degrees of success (Bush). Some of the systems 
currently in use are: 
 
 API Separators 
 Flocculation Units 
 Dissolved and Induced Air flotation (DAF and IAF) Units 
 Coalescing  Plate Separators 
 Multiple Angle Separators 
 
API Separators 
 
The design of API separators is based on the criteria developed for the API 
during a three-year study, begun in 1948, at the University of Wisconsin. 
These criteria were developed to be voluntary guidelines for designing 
separation systems. API separators are designed to remove 150 micron and 
larger droplets and to generate effluent oil concentrations down to about 150 
mg/L (American Petroleum Institute). Because this does not meet the 
requirements of the Clean Water Act (CWA), API separators are usually not 
adequate to meet environmental requirements for discharge. In addition, the 
large size required by the API separation design criteria leads to Reynolds 
Numbers on the order of 104 to 105, ensuring that turbulence is present, and 



thus, contributing to mixing and subsequent re-entrainment of oil droplets 
(Branion). API separators are normally provided as part of the refinery 
operation because of the large amount of recoverable oil in refinery 
wastewater (Bush). 
 
Oil droplets rise according to Stokes’s law, but considerable turbulence and 
short-circuiting usually prevails in an API separator (Ford). For this reason, an 
API separator will usually not perform as well as predicted by Stokes’s law 
because Stokes’s law is only valid under laminar flow conditions. Variable 
turbulent and/or short-circuiting operating conditions can also result in variable 
effluent oil and grease concentrations. 
 
Rebhun and Galil reported oil removals by an API separator in an oil refinery 
to be about 70%, with effluent hydrocarbon content averaging about 75 mg/L, 
although the content varied widely. Subsequent treatment with flocculation 
and a Dissolved Air Flotation (DAF) unit reduced the concentration to about 
20 mg/L. To make this separation, about 40 mg/L of aluminum sulfate (alum) 
was required and 300 m3/day of sludge was produced. 
 
Hydrocarbons in effluent water from API separators have been reported to be 
as low as 20 mg/L, but average about 35-60 mg/L, with quantities up to 115 
mg/L reported (Blokker). A schematic of a typical API separator is illustrated 
below in Figure 1. 
 
 
 
  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

Figure 1: Typical API Separator 



Flocculation Units 
  
Chemical flocculation units may be used where it is desirable or required to 
remove additional suspended solid particles not removed by gravity 
separation, and/or to remove particulate sulfides in the water. The flocculants 
used are generally aluminum or ferric salts. They are added to the water and 
the resulting mixture gently agitates and circulates until the floc reaches a 
settleable size. This must be carried out at somewhat elevated pH conditions 
of 8.5-9.0. Oil, solid particles and precipitated sulfides are enmeshed in the 
ferric or aluminum hydroxide floc, thus generated (Blokker). 
 
Kalbfus discussed results of treatment of oil refinery effluent in European 
refineries and mentioned, as an example, that in one refinery the n-C16H34 
concentration exiting the API separator was 80 g/L, and chemical flocculation 
decreased this to about 0.4 g/L. Subsequent biological treatment decreased 
this to about 0.2 g/L and all hydrocarbons down to 0.5  g/L. 
 
Advantages: 
 
Some sulfides are removed, along with the oil and solid particles, and some 
removal of oxygen demand is accomplished. It is possible to attain relatively 
low levels of hydrocarbons in the effluent water. 
 
Disadvantages: 
 
Large quantities of hydrocarbons containing sludge are produced because 
about 100 mg/L of flocculant chemical is required (Blokker). Purchasing the 
flocculant chemicals can constitute a substantial operating expense. Oil 
removed in this step is difficult to recycle because it is mixed with the 
inorganic components of the sludge. 
 
Air Flotation Separators 
 
Air flotation separators, both dissolved air flotation (DAF) and induced air 
flotation (IAF) separators, utilize air bubbles attached to the oil droplets to aid 
flotation of the oil. DAF and IAF are reported to be effective in treating some 
wastewater containing hydrocarbons close in specific gravity to water that are 
difficult to remove by gravity. The air bubbles reduce the net specific gravity of 
the hydrocarbon air composite droplets, thereby increasing the rise velocity of 
the droplets.   
 
To assure maximum effectiveness in an air flotation separator, it is necessary 
to provide chemical coagulation and flocculation (Ford). Tests reported by 
Morrison indicated no improvement in the operation downstream of a 
coalescing plate separator, and suggested that the use of flotation is not 
recommended. 



 
Advantages: 
 
Heavy oils and solid particles may be removed effectively by the use of DAF 
or IAF systems and low levels of hydrocarbons may be attained. 
 
Disadvantages: 
 
The capital cost of the equipment may be high, and purchasing the flocculant 
chemicals can constitute a substantial operating expense. Oil removed in this 
step is sometimes difficult to recycle because it is emulsified. 
 
Coalescing Plate Separators 
 
Coalescing plate separators and other enhanced gravity separators were 
developed to reduce the distance the droplets must travel before capture, 
therefore reducing the size of the separator required (de Kok). During the late 
1950s, J. Cornelissen of Shell Oil, at the Pernis refinery in the Netherlands, 
developed the “tilted plate” type separator. The design was developed 
because conventional API separators required too much space and they were 
not sufficiently efficient. The system was subsequently licensed to a Dutch 
firm for sale (de Kok).  
 
API publication 420, Section 2.1.5, includes an example size calculation for an 
API separator treating a flow rate of 4490 US GPM, 105 °F, and a 
hydrocarbon specific gravity of 0.92. The calculations in the example indicate 
that 6 channels, each 18 feet wide and 105 feet long and with a water depth 
of 6 feet, will be required. Calculations performed using a proprietary 
computer program indicate that with the use of 720 cubic feet of multiple 
angle coalescing plate media, a better separation can be accomplished in two 
channels, each 15 feet wide and 21 feet long and with a water depth of 6-1/2 
feet. The program assumes the use of proprietary media spaced at a nominal 
½”.  
 
Advantages: 
 
Advantages of coalescing plate separators over API separators are improved 
separation of oil and sludge, laminar flow between plates, efficient flow 
distribution not disturbed by wind, easy removal of sludge, self-cleaning 
properties, compact size, and low construction cost. Solid particles, larger 
than 10 microns, are almost completely removed (Morrison). Hydrocarbon 
content in effluent water, from coalescing plate separators, has been reported 
to be as low as 10 mg/L, but averages between 10 and 30 mg/L (Blokker). 
 
Disadvantages: 
 



Disadvantages include plugging if overloaded with solids, careful sealing 
required around the coalescing plates and possible overflows of water and oil 
over the plates. 
 
Multiple Angle Separators 
 
Multiple angle separators were developed to correct some of the problems 
associated with the use of coalescing plate separators, notably plugging with 
solid particles. Multiple angle separators utilize coalescing plates that are 
corrugated in two directions instead of only one. A typical multiple angle plate 
pack is shown below in Figure 2. In testing, after initial development of the 
multiple angle separators, it was found that oil removal was also enhanced 
over standard coalescing plate separators (Conley). It is thought that this is 
due to enhanced shedding of oil film from the plates, but no research has 
been completed to substantiate this mechanism.   
 

 
 

 

 

 
Advantages: 
 
Multiple angle separators are designed to ensure low Reynolds numbers, and 
therefore, laminar flow. In laminar flow regimes, Stokes’s Law requirements 
are met and oil and solids removals are predictable. Multiple angle separators 
are efficient at removing the oil droplets from the water as a film on the 
underside of the plates well as shedding the accumulated oil film to the top of 
the separator for removal and recycling. Other advantages of multiple angle 
separators include low operating and maintenance costs because operation is 
by gravity. Short travel distances along the plates for solid particles, before the 
particles can be dumped to the bottom of the separator, help eliminate 